
Final Report 

 

Energy Efficient Local 
Government Programs: 

2003 Evaluation 
 

Prepared for: 
KEMA 

 

January 16, 2005 

 



Prepared by: 
Brian Hedman 

Jill Steiner Luedtke 
 Allen Lee 

Elaine Prause 
Sara Wist 

Quantec, LLC 

 

In Association with: 
Kevin Warren 

kW Engineering 

 

K:\Projects\2003-08 (XENERGY) Comp. Air\Combined REport\200308_BEST_WWTPP_011605 Final.doc 

Quantec Offices
720 SW Washington, Suite 400
Portland, OR 97205
(503) 228-2992
(503) 228-3696 fax
www.quantecllc.com

Printed on 
recycled paper
Printed on 
recycled paper

3445 Grant St.
Eugene, OR  97405
(541) 484-2992
(541) 683-3683 fax

6 Ridgeland Rd
Barrington, RI 02806
(401) 289-0059
(401) 289-0287 fax
[...]
estimated for each ECM based on engineering models that included variables 
such as motor kW, pump lift, and motor efficiencies. Pre-installation metering 
was used by KEMA to determine inputs to these engineering models.  

As noted above, many measures involved turning equipment off, and KEMA 
performed only pre-implementation metering in these projects. Ex-post 
metering-based models were not created by KEMA in these cases. One large 
capital measure (Site 1) involved a change in load between pre-and post-
installation, and metering was performed in both periods by KEMA for this 
measure.  

Review Monitored Data. We reviewed the raw monitoring data and the steps 
used by KEMA to reduce the data into annual savings estimates. We assessed 
the engineering models to judge whether they were appropriate and reasonable 
and whether the monitoring data had been properly applied. In most cases, the 
monitoring data were “spot” measurements. We reviewed, based on input 
from site operators, whether the measurements would represent annual 
impacts adequately. 

Conduct Baseline Analysis. At the time we prepared the EM&V plan, we 
anticipated that KEMA would concentrate on regression-based baseline 
analyses as part of the original site audits. Instead, baselines were 

quantec 
Energy Efficiency Local Government Programs –   III-19 
B.E.S.T. and Waste Water Treatment Plants 



characterized by KEMA primarily through benchmarking of energy use and 
through descriptions in the audits of the pre-implementation operating 
conditions. The baseline operating conditions were verified as part of the 
evaluation though discussions with site operators. 

Estimate Site-Specific Energy Savings. Savings were calculated for every 
measure implemented under the WWTPIP. Savings analysis relied heavily 
upon verification of the calculations prepared by KEMA. For most sites, the 
metered data were used to inform the estimated annual electricity energy and 
demand savings of the measures. 

Estimate Site-Specific Demand Savings. Demand impacts were evaluated for 
most measures based on the energy savings in the peak period divided by the 
hours in the peak period. A number of measures were load-shifting measures 
with no energy savings. In these cases, the demand impact was the estimated 
change to the summer peak demand. Note that slightly more than half of the 
demand savings is for one measure at Site 9 in which savings occur for only 
one summer month per year. A peak demand event is shifted from a summer 
to a winter month. 

Determine Realization Rates. For each site, separate realization rates were 
determined for demand (kW) and energy (kWh). Specifically, we determined 
the ratio of the KEMA -estimated demand and energy savings to the ex-post 
savings estimates. 

Estimate WWTPIP Energy and Demand Savings. All sites that implemented 
projects were analyzed. The WWTPIP impact was calculated as the sum of 
the five site-specific impacts. 

Site-Specific Analyses 

The basic method for determining achieved savings was to sum the savings 
for the five sites that implemented projects. All five sites were evaluated. 

The results for each of the sites that implemented projects are shown in 
Table III.5 below. For each site, separate realization rates were determined for 
demand (kW) and energy (kWh). Specifically, we determined the ratio of the 
KEMA-estimated demand and energy savings to the evaluation realized 
savings estimates. 

quantec 
Energy Efficiency Local Government Programs –   III-20 
B.E.S.T. and Waste Water Treatment Plants 



Table III.5: Summary of Savings Results for Sample Sites 
Actual Savings 

Projected Realized 
Realization Rate (%) Site Incentive 

kWh/yr kW kWh/yr kW kWh/yr kW 
1 $60,000 938,038 162 940,735 167 100% 103% 
6 --- 174,324 20 159,432 18 91% 91% 
8 --- 343,956 165 284,743 161 83% 97% 
9 $4,808 742,624 1,312 750,224 1,363 101% 104% 
10 --- 12,772 2 12,773 2 100% 100% 

Total $64,808 2,211,714 1,660 2,147,906 1,710 97% 103% 
Note that slightly more than half of the demand savings is for one measure at Site 9 in which savings occur for 
only one summer month per year. A peak demand event is shifted from a summer to a winter month. 

 

Our analysis and findings for each site are described in the following 
subsections.  

Site 1 

Site 1 is located in the SCE service territory. Annual baseline energy use and 
costs for the facility were 7,600,000 kWh and $1,000,000. The total energy 
use was 4,247 kWh/million gallons (MG) treated. This was high relative to 
other facilities in the WWTPIP program and in a previous benchmarking 
study, but there are mitigating factors that make a direct comparison difficult 
for this site. A new treatment unit, Train B, was installed and the historical 
utility data includes the period during which both the old and new trains 
operated in parallel. This increased energy use significantly, and was 
exacerbated by the fact that the UV sterilization equipment in the original 
train cannot be run at partial load. The average daily flow was 3.9 MGD while 
the plant's design capacity was 8.0 MGD. 

Baseline. The largest loads in the plant are the two oxidation ditches with 
their associated Ultraviolet (UV) disinfection exposure chambers. The UV 
alone accounts for about 200 average kW and 22% of site energy. Other large 
loads are twelve 50-HP brush aerators in Train A and ten 75-HP brush 
aerators in Train B. The basecase average kW of the aerators was determined 
by KEMA from spot amp readings. 

Influent pumping is performed by three 150-HP pumps. They lift influent 
from a wetwell to the headworks elevation. Each pump is VFD controlled and 
typical operation is one pump at part speed. The average kW of the pumps 
(25.2 kW) was determined by KEMA from spot amp readings. The influent 
wetwell is maintained at 3' from the bottom of the 21' deep wetwell. 

Oxidation trains A and B each include 2 ditches that are operable, and each 
ditch includes two mixers. The mixers in Train A ditches are 4.9 HP and the 
mixers in the Train B ditches are 6.5 HP. The mixers operate on timers. The 

quantec 
Energy Efficiency Local Government Programs –   III-21 
B.E.S.T. and Waste Water Treatment Plants 



basecase average kW of the mixers was determined by KEMA from spot amp 
readings. 

Solids are prepared for shipping by dewatering sludge in either of a pair of 
belt presses. The power draw of the presses is 5.7 kW as determined by a spot 
kW measurement. The presses run an average of 6 hours per day in the 
basecase according to the audit report. 

Measures. Six measures were identified in the WWTPIP audit. Two measures 
were implemented. Incentives totaling $60,000 were provided for one 
measure, with a total measure cost of $595,567. 

Metering Available. Baseline metering performed by KEMA consisted of 
taking spot amp and kW readings on numerous motors. Amp readings were 
taken with a portable meter. Post-installation metering was performed on the 
Oxidation ditch trains since one train would be turned off as one of the 
measures, but the new load on the other train could not be determined without 
metering. Savings were adjusted based on the inspected and reported changes 
to the projects. 

Table III.6: Site 1 – Savings Summary (Gross Impacts) 
Projected Actual Savings Realized Actual Savings Energy 

Efficiency 
Measure kWh/yr kW kWh/yr kW 

Notes 

1. Shut Down 
Train A 898,979 162 898,979 162 

 

2. Influent wetwell 
at higher elevation 39,059 0.0 41,756 5 

Savings adjusted for operator-
reported changes in wetwell levels 

Total 938,038 162 940,735 167  

 

Site 6 

Site 6 is located in the PG&E service territory. Baseline annual energy use and 
costs for the facility were 12,400,000 kWh, 351,000 therms, and $830,000. 
Gas is used to supplement cogeneration. The electric use that is reported is the 
combined purchased and produced kWh, so the electric using side of the plant 
is being compared consistently to sites without cogen plants. The total 
electricity energy use was 998 kWh/MG-treated and secondary process 
electricity use was 794 kWh/MG-treated. Both figures were better than 
average for the facilities in the WWTPIP and in a previous benchmarking 
study. The facility’s average daily flow was 20.8 MGD while the plant's 
design daily dry weather flow is 29.6.  

Baseline. There are four pumps of 300 HP each that pump water from a wet 
well to the trickle filters. Typically, one runs at a time, but pumping occurs 
continuously according to site operators. 

quantec 
Energy Efficiency Local Government Programs –   III-22 
B.E.S.T. and Waste Water Treatment Plants 



There are three pumps of 350 HP each that pump water from a wet well at the 
effluent station. Typically two operate continuously, based on flow demand. 

There are four primary clarifiers and six secondary clarifiers. Each primary 
clarifier is equipped with an arm that circulated slowly spraying water to clean 
surfaces. The water spray is generated by the pressure in the process water 
distribution system. 

Measures. Eleven measures were identified in the original audit. Two 
measures were implemented. Incentives were provided for no measures. 

Metering Available. Baseline metering utilized by KEMA consisted of spot 
motor amp readings for a significant fraction of the motors. No post-
installation metering was performed. Savings were adjusted based on the 
inspected and reported changes to the projects. 

Table III.7: Site 6 – Savings Summary (Gross Impacts) 
Projected Actual Savings Realized Actual Savings Energy 

Efficiency 
Measure kWh/yr kW kWh/yr kW 

Notes 

1. Raise SVRP 
wet well level 

148,920 17 134,028 15 Adjusted for total of 4.5 feet 
change rather than 5 feet 

2. Shut down 
clarifier spray 

25,404 2.9 25,404 2.9  

Total 174,324 20 159,432 18  

 

Site 8 

Site 8 is located in the PG&E service territory. Baseline annual energy use and 
costs for the facility were 10,176,000 kWh and $954,000. The total energy use 
was 1,641 kWh/MG-treated and secondary process electricity use was 804 
kWh/MG-treated. Both figures were lower than average for comparable 
facilities according to KEMA. The average daily flow was 19.5 MGD, while 
the plant's design daily dry weather flow was 24 MGD. 

Baseline. Basecase kW demand for the motors that were replaced was taken 
from the energy balance prepared as part of the WWTPIP audit. The kW was 
calculated from amp measurements.  

Dewatering involves a centrifuge train consisting of a main 100-HP drive and 
a 30-HP backdrive, both of which ran continuously in the basecase according 
to the operators. One of two 5-HP sludge feed pumps also ran. Demand was 
calculated based on the VFD speed observed by KEMA and a cubic 
relationship between speed and power. 

quantec 
Energy Efficiency Local Government Programs –   III-23 
B.E.S.T. and Waste Water Treatment Plants 



Dual media filters were backwashed for 20 minutes, about 10 times per day 
according to the operators. One of the 125-HP pumps would run at a time. In 
the basecase, backwashing occurred during all shifts, regardless of time-of-us 
electricity rates. The basecase kW was based on a motor load factor of 83%. 

Site operators confirmed that the trickling filter reactor units originally ran 
continuously. Demand for each unit was the sum of a pair of 20 HP-fans and a 
single 75-HP feed pump. Demand for the pump was based on a motor load 
factor of 83% and the fan kW was calculated from spot amp measurements. 

Measures. Seven efficiency measures were identified in the WWTPIP audit 
and seven measures were implemented. The measure count would be four if 
the motors were counted as a single measure (as shown in Table III.8). An 
additional measure to increase cogeneration output was implemented, but the 
site’s electricity purchase reductions could not be claimed as program savings 
because of the terms of the WWTPIP. Incentives were provided for no 
measures. For evaluation purposes, all measures were defined as Operations 
Improvements because the site did not participate in Program training. 

Metering Available. Baseline metering performed by KEMA consisted of 
taking spot amp readings on numerous motors. Amp readings were taken from 
site meters, where available, and with a portable meter, when necessary. 
Savings were adjusted based on the inspected and reported changes to the 
projects. 

Table III.8: Site 8 – Savings Summary (Gross Impacts) 
Projected Actual Savings Realized Actual Savings Energy Efficiency 

Measure kWh/yr kW kWh/yr kW 
Notes 

1. Premium Motors 19,931 2.4 18,010 2.1 One motor efficiency found to be 
different than proposed 

2. Shut down 
centrifuge train 108,748 69.71 51,456 66 

Savings adjusted for one less 
pump operating and for savings 
occurring during summer only 

3. Shut down 
backwash pump 0 92.6 0 92.6  

4. Shut down reactor 
train 215,277 0 215,277 0  

Total 343,956 165 284,743 161  

 

Site 9 

Site 9 is located in the PG&E service territory. Baseline annual energy use and 
costs for the facility were 43,700,000 kWh; 666,000 therms; and $1,500,000. 
Gas is used to supplement cogeneration. The electric use that is reported is the 
combined purchased and produced kWh, so the electric using side of the plant 
is being compared consistently to sites without cogen plants. The total energy 

quantec 
Energy Efficiency Local Government Programs –   III-24 
B.E.S.T. and Waste Water Treatment Plants 



use was 1,620 kWh/MG-treated and secondary process electricity use was 794 
kWh/MG-treated. Both figures were better than average for comparable 
facilities according to KEMA. The average daily flow was 72.6 MGD while 
the plant's peak capacity was 160 MGD. 

Baseline. The basecase lighting in the lab building consisted primarily of 4-
foot T12 fluorescent lamps and magnetic ballasts. 

Sludge dewatering was accomplished with four centrifuge trains. The baseline 
demand of the centrifuge trains was 57.7 kW per train, based upon 
measurements in a previous load survey. In the basecase, three trains operate 
continuously, as confirmed by site operators.  

There were eight oxygen-activated reactor basins (trains). Each train had four 
mixers, but only three typically operated. The baseline energy use of each 
reactor basin was 143 kW for the sum of the three reactor turbines. KEMA 
took the average kW for the motors from measurements performed by site 
operators for a previous study. In the basecase, all reactor basins and their 
respective turbines operated continuously. 

The oxygen production facility included four 1250-HP air compressors. All 
compressors were originally identical, but one has been modified to produce 
88 tons per day of oxygen rather than the original 77 tons. In the basecase, the 
site stored liquid oxygen for emergency use, but did not use it to supplement 
the output of the oxygen compressors as a peak demand reduction strategy. As 
a result, the larger capacity compressor was sometimes used during peak 
periods. One month a year the site changed over from one cryogenic oxygen 
separation tower to the other tower. This involved using both towers for a 
period of time, which established a high peak demand for the month. 
Historically, this occurred in May, which is a summer load month for 
electricity. Max kW for the oxygen plant was 2058 kW according to the 
WWTPIP audit. 

Measures. Eight measures were identified in the WWTPIP audit. Five 
measures were implemented. An incentive of $4,808 was provided for the 
lighting measure, for a total measure cost of $31,941. 

Metering Available. Baseline metering performed by KEMA consisted of a 
number of onsite readings from permanent kW meters. Most baseline kW 
values in the KEMA audit report were taken from several previous studies 
provided by the site. Savings were adjusted based on an independent analysis 
of trend log data of compressor plant kW. 

quantec 
Energy Efficiency Local Government Programs –   III-25 
B.E.S.T. and Waste Water Treatment Plants 